
 

Works Approval: W6266/2019/1 

IR-T04 Decision Report Template v2.0 (July 2017)  i 

 

 

Application for Works Approval  

Division 3, Part V Environmental Protection Act 1986 

Works Approval Number W6266/2019/1  

  

Applicant 

 

Santos WA Energy Limited 

ACN 009 301 964 

  

File Number DER2019/000215 

  

Premises Varanus Island and East Spar Facilities 

CALM Act Leases 1902/100 and 2064/100 

Part Reserve 33902 (Part Lot 500 on Plan 240033) 

VARANUS ISLAND WA 6872 

  

Date of Report 19 August 2019 

Status of Report Final 

 

  

Decision Report 

 



 

1 
Works Approval: W6266/2019/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

Table of Contents 
1. Definitions of terms and acronyms ................................................................... 3 
[...]
 Consequence ................................................................................................ 16 

 Likelihood of consequence ............................................................................ 17 

 Overall rating ................................................................................................. 17 

8.6 Summary of acceptability and treatment of Risk Events ....................................... 20 

8.7 Works Approval controls ....................................................................................... 21 

 Commissioning under Works Approval .......................................................... 21 

 Time limited operation under works approval ................................................ 21 



 

2 
Works Approval: W6266/2019/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

8.8 Licence controls ................................................................................................... 21 

 Monitoring requirements ................................................................................ 22 

 Monitoring reports ......................................................................................... 22 

 Licence Amendment ...................................................................................... 22 

9. Applicant’s comments ...................................................................................... 22 

10. Conclusion ........................................................................................................ 22 

Appendix 1: Key documents .................................................................................... 24 

Appendix 2: Summary of Applicant’s comments on risk assessment and draft 
conditions .................................................................................................................. 25 

 

List of Tables 

Table 1: Definitions ................................................................................................................ 3 

Table 2: Documents and information submitted during the assessment process ............ 4 

Table 3: Prescribed Premises Categories applicable to this application ........................... 5 

Table 4: Varanus Island and East Spar Facility Category 85 infrastructure ...................... 8 

Table 5: Relevant approvals and tenure ............................................................................... 9 

Table 6: Receptors and distance from activity boundary ................................................. 10 

Table 7: Environmental values ............................................................................................ 11 

Table 8: Groundwater and water sources .......................................................................... 11 

Table 9. Identification of emissions, pathway and receptors during construction ......... 12 

Table 10: Identification of emissions, pathway and receptors during operation ............ 13 

Table 11: Risk rating matrix ................................................................................................ 14 

Table 12: Risk criteria table ................................................................................................. 14 

Table 13: Risk treatment table ............................................................................................ 15 

Table 14: Applicant’s proposed controls for containment failure and spills ................... 16 

Table 15: Sewage facility influent and treated effluent specifications (from Application)
 .............................................................................................................................................. 17 

Table 16: comparison of treated effluent from new sewage facility against relevant 
guidelines ............................................................................................................................. 18 

Table 17: Applicant’s proposed controls for disposal of treated sewage to marine 
environment ......................................................................................................................... 19 

Table 18: Risk assessment summary ................................................................................. 20 

 

List of Figures 
Figure 1:  location of new (and existing) sewage facility .................................................... 6 

Figure 2:  Process flow diagram of new sewage facility ..................................................... 8 

 



 

3 
Works Approval: W6266/2019/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

1. Definitions of terms and acronyms 
In this Decision Report, the terms in Table 1 have the meanings defined.  

Table 1: Definitions 

Term Definition 

ACN Australian Company Number 

Category/ 
Categories/ Cat. 

Categories of Prescribed Premises as set out in Schedule 1 of the 
EP Regulations 

CALM Act means the Conservation and Land Management Act 1984 (WA) 

Decision Report refers to this document.  

Delegated Officer an officer under section 20 of the EP Act. 

Department means the department established under section 35 of the Public 
Sector Management Act 1994 and designated as responsible for the 
administration of Part V, Division 3 of the EP Act. 

DWER Department of Water and Environmental Regulation 

EP Act Environmental Protection Act 1986 (WA) 

EP Regulations Environmental Protection Regulations 1987 (WA) 

Existing Licence The Licence issued under Part V, Division 3 of the EP Act and in 
force prior to the commencement of, and during this Assessment 

mᶟ cubic metres 

Prescribed 
Premises 

has the same meaning given to that term under the EP Act. 

Premises refers to the premises to which this Decision Report applies, as 
specified at the front of this Decision Report 

Works Approval 
Holder 

Santos WA Energy Limited 

 

  



 

4 
Works Approval: W6266/2019/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

2. Purpose and scope of assessment 
This Decision Report assesses an application for Works Approval from Santos WA Energy 
Limited (Applicant) for construction of a new sewage facility which is being built to replace the 
existing sewage facility at the Varanus Island and East Spar Facilities oil and gas production 
facility (the Premises). 

2.1 Application details 
Table 2 lists the documents submitted during the assessment process. 

Table 2: Documents and information submitted during the assessment process 

Document/information description  DWER record Date received  

Category 85 Works Approval Application Form, signed 22 
March 2019.   

A1775243 25 March 2019 
Varanus Island Waste Water Treatment Plant Upgrade 
Works Approval Application (Supporting Document)  

Letter from Santos WA Energy Limited to DWER dated 29 
May 2019 including: 

 Attachment 1 titled ‘Response to DWER Queries’; 

 Attachment 2 titled ‘General Arrangement Drawing 
Plan View’; and 

 Attachment 3 titled ‘Process Flow Diagram’. 

A1802314 29 May 2019 

3. Background 
The Premises is located around 70km off the Pilbara coast in Western Australia.  The 
Premises processes gas, oil and condensate received from production wells located in both 
State and Commonwealth waters.  Processed oil and condensate is stored on the Premises 
and transferred to tankers for direct export, while natural gas is transported via the Sales Gas 
Pipeline into the Dampier to Bunbury Natural Gas Pipeline and the Goldfields Gas 
Transmission pipeline.  Oil and gas processing operations are licensed under the EP Act via 
Existing Licence L6284/1992/10 (authorising prescribed categories 10, 34 and 85). 

The Premises has two workforce accommodation villages (Top Village and Bottom Village) 
that supports up to 200 workers on the Island, and has an existing sewage facility that 
consists of two package treatment plants (also licenced under Existing Licence 
L6284/1992/10).  The existing sewage facility is nearing the end of its useful life and the 
Applicant now proposes to replace it with a new plant to be located to the south west of the 
Bottom Village (see Figure 1).  

Table 3 lists the prescribed premises category that has been applied for. 

  



 

5 
Works Approval: W6266/2019/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

Table 3: Prescribed Premises Categories applicable to this application 

Classification 
of Premises 

Description Current 
throughput 
capacity 

Proposed 
throughput 
capacity 

Category 85 

Sewage facility: premises — 

(a) on which sewage is treated (excluding septic tanks); or 

(b) from which treated sewage is discharged onto land or 
into waters 

54m3 per day 
Not more than 
72m3 per day 

4. Overview of Premises 

4.1 Operational aspects 
Treated sewage will be discharged to the ocean via the existing ocean discharge pipeline. The 
proposed new sewage facility will have a maximum design capacity of 72m3 per day.  The 
system will be an Activated Sludge Bioreactor (ASBR) type wastewater treatment plant which 
is designed to treat sewage using aeration and a biological flocculent (composed of bacteria 
and protozoa) to achieve ‘Class A’ treated effluent, suitable for discharge to the marine 
environment. 

The footprint of the proposed new sewage facility is anticipated to be 12m wide by 25m long 
and covers an area of approximately 400m2.  Figure 1 shows the location of the proposed new 
sewage facility (labelled “New WWTP”) and the existing discharge pipeline. 

Once the new sewage facility has been commissioned and has reached steady state 
operations, the old sewage facility will be decommissioned and disconnected from all active 
sewer mains. 

 



 

6 
Works Approval: W6266/2019/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

 

Figure 1:  location of new (and existing) sewage facility 

 

 



 

7 
Works Approval: W6266/2019/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

 Sewage treatment process 

Raw sewage is pumped to an influent screen for removal of inorganic material before passing 
through a bar screen into the two balance tanks (combined capacity of 100m3).  The inorganic 
material is disposed of into a waste bin for bagging and disposal to a licenced facility on the 
mainland. 

An influent feed pump supplies screened, mixed wastewater and mixed liquor from the 
balance tanks into the bioreactor.  The level of wastewater inside the bioreactor drives the 
influent feed pump to top up the bioreactor when levels are low.  The balance tanks will also 
receive mixed liquor return (MLR), which is a combination of pre-settled wastewater and return 
activated sludge (RAS), from the bioreactor for re-use through the system.   

The bioreactor removes organic content (nitrogen) and Biochemical Oxygen Demand (BOD) 
as a result of biological processes performed by bacteria (95%) and other microorganisms 
(5%) utilising aerobic and anaerobic digestion.  The microorganisms clump together during 
this process (flocculation) causing particles to settle out which allows for removal during 
clarification.   

The bioreactor includes an aerobic zone 1, which allows bacteria and other microorganisms to 
multiply and digest suspended organic matter, also causing it to flocculate.  Dissolved Oxygen 
(DO) concentrations are maintained at greater than 2mg/L via a DO Analyser inside the 
aerobic tank.  This ensures the nitrification process (biological conversion of ammonia to 
nitrate) occurs effectively.  Dosing of sodium hydroxide also occurs in this zone to maintain 
optimum pH levels. 

An anoxic zone is present in the bioreactor to facilitate phosphorus removal.  Mixed liquor is 
recycled from the aerobic zone to the anoxic zones for enhanced denitrification and 
phosphorus release.  Dosing of sucrose occurs in this zone.  Mixed liquor from the anoxic 
zone then overflows by gravity to the second aerobic zone for enhanced nitrification. 

In the aerobic zone 2, the conversion of any residual ammonium to nitrate occurs, and 
flocculated particles settle out for removal during clarification.  Dosing of coagulant occurs in 
this zone.  MLR is continuously recirculated from the bioreactor back to the balance tanks via 
the MLR pump.   

From the bioreactor, liquor is sent to the clarification tank to allow settling and separation of 
flocculated particles.  The settled material (activated sludge) is either returned to the start of 
the treatment process as RAS or removed from the process as waste activated sludge (WAS).  
Removal of WAS is important to keep the ratio of biomass to food supplied to the bioreactor in 
balance.  Clarified wastewater low in suspended solids is then decanted and filtered (for 
further removal of suspended solids) into the treated effluent tank.   

In the treated effluent tank chlorination occurs by way of hypochlorite dosing to disinfect the 
microbial pathogens before discharging treated effluent via the ocean outfall. 

A ‘Class A’ upgrade to the sewage facility will be installed to improve the treated effluent 
quality through: 

 an auto-backwashing 25 micron filter; 
 recirculation pump which continuously circulates the contents of the treated effluent 

tank; 
 online monitoring of chlorine, pH and turbidity; and 
 residual trim hypochlorite dosing. 

The chlorine analyser monitors the free residual chlorine and a dosing system controls 
additional hypochlorite as required to ensure correct free chlorine levels are maintained in the 
tank at all times for effective disinfection. 

A new pipe will be installed from the treated effluent tank to tie into the existing treated effluent 



 

8 
Works Approval: W6266/2019/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

discharge pipe.  The treated sewage is then pumped to the ocean discharge point. A flow 
meter will measure the volume of treated sewage discharged. A sample point is also located 
at the flow meter to allow treated water samples to be taken. 

A process flow diagram for the new sewage facility is shown in Figure 2. 

 

Figure 2:  Process flow diagram of new sewage facility 

4.2 Infrastructure 
The Premises infrastructure, as it relates to Category 85 activities, is detailed in Table 4 and 
with reference to the Site Plan (attached in the issued Works Approval). 

Table 4 lists infrastructure associated with each prescribed premises category. 

Table 4: Varanus Island and East Spar Facility Category 85 infrastructure 

 Infrastructure  Site Plan Reference  

 Prescribed Activity Category 85  

Raw sewage is collected from the various amenity facilities on the Premises and treated via the premises sewage 
facility, prior to being discharged to the marine environment by ocean outfall. 

1 
Activated Sludge Bioreactor sewage facility consisting of: 
 influent screen 
 2 x balance tanks (combined capacity of 100m3)  
 bioreactor (aerobic and anoxic treatment) 
 clarification tank 
 treated effluent tank 
 effluent chlorination 

‘Site layout’ shown in Schedule 2 of 
the Issued Works Approval 



 

9 
Works Approval: W6266/2019/1 

IR-T04 Decision Report Template v2.0 (July 2017) 

 Infrastructure  Site Plan Reference  

 treated sewage distribution system (including flowmeter and 
sample point) 

2 Sub-sea pipeline and discharge point to marine waters ‘Premises map - sewage facility 
location and discharge point’ 
shown in Schedule 1 of the Issued 
Works Approval 

This Decision Report assesses the construction and operation of the proposed new sewage 
facility on the Premises only.  The category 10 (oil or gas production from wells) and category 
34 (oil or gas refining) operations have been assessed under licence L6284/1992/10 as part of 
a Licence Review conducted in March 2019 and are not considered further in this Decision 
Report. 

5. Legislative context 
Table 5 summarises approvals relevant to the assessment.  

Table 5: Relevant approvals and tenure 

Legislation Number Subsidiary  Approval 

Petroleum and 
Geothermal Energy 
Resources Act 1967 

Petroleum Lease Santos WA Energy 